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Scheme Stone testing Lab. Scheme Number: 10991

Product for Test: PORPHYRY Client Ref n/a

Date received Date Tested:

Test Procedure:

Results:

Dry Wet

1 92.4 71.2
2 90.8 69.6
3 90.0 69.7
4 90.3 70.5
5 91.6 71.4
6 91.0 70.1

Mean 91.0 70.4

Test temperature (°C): 21.2 20.5

Remarks
The specimens were tested on a riven finish
The results apply only to the sample tested

End of Report
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Jacobs Engineering  U.K. Limited, Registered Office: Jacobs House, 427 London Road, Berkshire, Berkshire RG6 IBL, UK. Registered in Engand and Wales 
No.259504 
Note:   Jacobs only accepts responsibility for the accuracy of the results contained in this report. No responsibility can be accepted for the results being 
representative of the material or items sampled unless sampling has been carried out by the Jacobs Staff.  This result cannot be reproduced either in part or in full 
without the written consent of Jacobs.  
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